EPA-600/2-76-025 ORNL/TM-5423
February 1976 Environmental Protection Technology Series




RESEARCH REPORTING SERIES

Research reports of the Office of Research and Development, U.S. Environmental
Protection Agency, have been grouped into five series. These five broad
categories were established to facilitate further development and application of
environmental technology. Elimination of traditional grouping was consciously
planned to foster technology transfer and a maximum interface in related fields.
The five series are: '

1. Environmental Heaith Effects Research
2. Environmental Protection Technology
3. Ecological Research

4, Environmental Monitoring

5. Socioeconomic Environmental Studies
[...]
S0 Regeneration of Firehose Jackets . . . . « + ¢« ¢« ¢« & « « . + . . 88

51 Plan for a 1 Million Gallon per Day Cross-Flow Filtration
Plant . - L] L] (] . L] . . - - L] [ . . L] . - . L] L] L] . L] . - L - L 93

52 Elevation of a Cross-Flow Filtration Plant Module . . . . . . . . 98

53 Cross-Flow Filtration-Dependence of Operating Cost on
Plant SIZe . ¢ & « « & o o o & o o o o o o s 4 o 0 e e e o . 99

54 Cross-Flow Filtration-Dependence of Operating Cost on
FLUX & & o ¢ o ¢ o o o o o o o o s s s o o o o+ s o 2 2 s s « « 100

viii



L

O o ~N O U

11

TABLES

Effect of Cross-Flow Velocity on Flux in Filtration
of Effluent from Primary Treatment of Sewage . . . . . .

Average Fluxes for the First 24 Hours of Operation ., . ,

Comparison of Fluxes after Neutralization by NaOH and
by Cao [) - L] . . . . . . . L4 . L4 . L] . L L] * . . L] . L] .

Nitrogen Removal in Cross-Flow Filtration . . . . . . . .
Bacteria Contents of Cross-Flow Filtrates . . . .+ « « + &
Plant Characteristics . . ¢ & ¢ ¢ & v ¢ ¢« ¢ s o o s o o
Module Characteristics . + & & & ¢« ¢ ¢ ¢ ¢ o ¢ o o « o o &
Cross-Flow Filtration - Cost Summary (Non-Automated Plant)
Cross-Flow Filtration - Cost Summary (Automated Plant) . .

Estimated Typical Chemical Costs in Cross-Flow Filtration
of Primary Sewage Effluent . . . . . .« . . « « ¢« + o « .

Summary of Estimated Costs of Cross-Flow Filtration of
Primary Sewage Effluent . . . . . « + « « ¢« ¢ v « 4 o &

ix

26
33

61
73
75
92
95
96
97

104

104



ACKNOWLEDGMENTS

We are indebted for the cooperation of 0Oak Ridge municipal officials,
in particular O. K. Rickman, director of public works, Thomas C. Stephens,
supervisor of sewage plants during the early phases of this program, and
Jack Robinson, Jr., present supervisor. In operation of the pilot plant
at the Laboratory sewage plant, we have benefited greatly by the partici-
pation of J. D. Hutchins, ORNL Operations Division, and of J. W. Tester,
director, and R. W. Mayer, assistant director, of the Oak Ridge Station
of the MIT School of Chemical Engineering Practice during the period when
the work described in this report was carried out. Neva E. Harrison
carried out the bulk of the analyses, and contributions of others are
acknowledged at appropriate places in the report. Arthur J. Shor was
most helpful in providing consultation concerning equipment. Editing and
typing of this report was by Jane Beck, and figures were drafted by
B. S. Dunlap.

We are grateful for the advice and support of Warren A. Schwartz,
contract monitor, and J. M. Cohen of the U. S. Environmental Protection
Agency. The work was also substantially supported by the U. S. Energy
Research and Development Administration. We wish to thank in particular

F. L. Culler, deputy Laboratory director, for his continued interest.



CONCLUSIONS

1., Cross-flow filtration of primary effluent treated with Fe(III) or
AL(III) produces filtrate typically containing 10 to 15 mg/f% of total
organic carbon (TOC), total phosphorus below 1 mg/% (expressed as phos-
phate), and turbidity below 1 Jackson Turbidity Unit (JTU). With settled
activated sludge effluent as feed, filtrate composition is similar,
except that TOC is lower, usually about 5 mg/%. Bacterial contents of
filtrates are usually low.

2. Filtrate from primary effluent treated with powdered activated
carbon (PAC) is of similar quality, except that little phosphate is
removed, and TOC is usually lower, about 5 mg/%.

3. When Fe(III) or AL(III) additions are used, unless pH is adjusted
to the neutral range before filtration, filtrate is substantially contam-
inated with the additives.

4, An effluent low in phosphate and in TOC may be attained by a
second-stage cross-flow filtration of PAC-treated filtrate from primary
sewage, to which hydrolyzable ions had been added.

5. Fluxes increase with increasing cross-flow velocity. In opera-
tion at 4.6 meters/second (m/sec) or 15 feet/second (ft/sec), with Fe(III)
or AL(III) additives, average fluxes of 6 meters/day (150 gallons per
square foot per day (gpd/ftz)) or higher seem attainable with 24-hour
intervals between backwashing or other regeneration procedures. Conflict-
ing results have been obtained with respect to the effect on flux of
Fe(III) additions above 50 mg/%. v

6. If neither hydrolyzable ions nor PAC are added to primary effluent,
fluxes in cross—-flow filtration are much lower than if appropriate amounts

of these additives are present.



7. High concentrations of PAC in the solutions being filtered are
necessary to attain favorable filtration rates. However, fresh primary
sewage may be brought into the feed without further PAC additions to
replace filtrate until the average amount of PAC used per volume treated
is lowered to the range used in other tests of this reagent. For example,
in a test in which 20 grams of PAC were added per liter of the initial
charge of primary sewage, the average mg of PAC per liter of primary
sewage processed in the first day was about 500, and the average flux
was 16 m/d (V400 gpd/ft?).

8. After initial transients, fluxes are not very dependent on pres-
sure in the range studied, between 35,000 and 690,000 Newtons/meter2
(N/mz) or 5 and 100 pounds per square inch (psi).

9. Neither flux nor product quality are very sensitive to water
recovery (fraction or percent of initial feed volume in filtrate stream),
at least up to 907%.

10. Woven fabric tubes (2.5-c¢m (l-inch) diameter manufactured for
use as fire-hose jackets) are suitable as filtering surfaces. 1In more
limited tests, screens appeared to be acceptable alternatives. Fibrous
filteraid precoats are necessary with coarse screens (perhaps <100 mesh)
and seem helpful with fire-hose jackets in maintaining ability to regenerate
by backwashing in successive runs. There appears to be no significant
difference in performance of fire-hose jackets when flow of the solution
being filtered is outside (pressure support inside) or inside (no support).

11, For a 3800 m3/d (106gpd) plant and for average fluxes in the
lower range of those obtained in this study, preliminary estimates indicate
costs of cross-flow filtration of primary sewage with ferric chemical
treatment are about 12¢/m3 or 45¢/kgal. Results reported here indicate
that the filtrate will have quality characteristic of sewage after some
modes of tertiary treatment, in that turbidities, phosphate concentration,
and bacterial content will be much lower in the product than in the effluent

from activated-sludge treatment.



RECOMMENDATTIONS

1. Further experiments, simulating practical operation and including
substantial water recoveries, are desirable to define more closely the
optima for certain variables. The most expeditious course is to carry out
simultaneous tests in parallel loops, with identical feed and conditions,
except for the variable under investigation. Proceeding in this way will
minimize uncertainties arising from variations with time of sewage composi-
tion. Variables which need further attention include comparison of additives
(AL(III) vs Fe(III); Fe(III) introduced as different salts; Ca0 vs NaOH in
neutralization); concentration of additive; pH of pretreatment and of
filtration, the latter particularly with PAC; and amount of filteraid
used in precoating.

2. More extensive exploration of filtration at low circulation veloc-
ities is needed.

3. A limited number of critical tests should be carried out on sewége
containing appreciable inputs from industries.

4. Modules suitable for practical systems should be designed, con-
structed, and tested.

5. Planning should be started for a demonstration. The most effec-
tive course would appear to be locating in our vicinity a small sewage
plant presently treating only by primary settling but planning in the near
future to add secondary. A cross-flow filtration system would be con-
structed to process the full primary output, so that the feasibility of
recycle of concentrated reject to the influent of the settler could be
determined. An alternative next step in development might be a package
plant designed for operation where space is limited (e.g., shipboard).

6. The usefulness of cross-flow filtration as an element in treatment
of industrial wastes should be evaluated. Developments of specific

schemes for individual feeds will be required.

3



INTRODUCTION

Biological methods have dominated the treatment of municipal sewage
when it is carried beyond the usual primary settling stage. In spite of
the widespread further processing by aerobic activated sludge or trick-
ling filter methods, aimed at converting organic material into settleable
sludge, there are deficiencies in these usual secondary methods which
have kept interest alive in other approaches as supplements or alterna-
tives. Supplementary treatments (frequently referred to as tertiary)
would be aimed at improving the effluent from biological secondary
processes, e.g., removal of more oxygen-demanding constituents by treat-
ment with activated carbon, removal of phosphates by ferric or aluminum
addition, or removal of ammonia by addition of lime and sparging.

Some of these tertiary methods are also under test for application
directly to the primary effluent, or even raw sewage, as alternatives to
conventional secondary treatment--addition of activated carbon or hydro-
lyzable salts, for example. The objective is to improve effluent quality,
and perhaps more important, to gain reliability. Microorganisms on which
aerobic treatment depends can be seriously upset by substances intermit-
tently present in a sewage system or by flow of excessive volume through
the plant, and the restoration of their activity to give adequate treatment
can take undesirably long times.

After treatment with hydrolyzable salts or with activated carbon, if,
contrary to usual practice, it is introduced in powdered form, the bulk of
the water still has to be separated from additives and impurities. Fre-

quently settling is used, sometimes followed by filtration.l’2

Settling
may not always be satisfactory. From tests3 at Mentor, Ohio, of additions
of ferrous-containing pickle liquor with lime neutralization, for example,

it was concluded that filtration might be required, since plant effluents



were contaminated with about 10 milligram/liter (mg/%) iron. In similar

>” in which Fe(II) additions were in the range

experiments at Milwaukee
8-15 mg/%, rather than the 30-50 mg/% used in Mentor, effluent contained
typically one to two mg/% Fe, only a small fraction of which was reported
as "soluble;" total phosphorus (reported by them as phosphorus P, rather
than phosphate used in this report) in the effluent was in the range

0.5-1 mg/% (average 0.7). Since only about half of this was reported as
"soluble," more efficient separation of solids should have enabled meeting
the target of 0.5 mg/% P. Total effluent phosphorus was reduced only by
half from what it was without iron addition. In Waukegan, Illinois, pick-
ling liquor additions to the secondary stage in amounts corresponding to a
1.9 mole iron per mole P in the primary effluent resulted in average P

in secondary effluent of 1.4 mg/%; polymer addition and/or filtration were
felt necessary for consistently higher removals.

Utilization of activated carbon in powdered form has many potential
advantages over granular--lower cost/lb, faster kinetics (smaller parti-
cles), for example—-but its use also requires efficient solids-liquid
separation. In a 545 meter3/day (mB/d) (100 gallons/minute (gpm)), 2-year

b

study at Salt Lake City, coarse screened and comminuted raw sewage
was successively treated with AL(III) or Fe(III) salts and lime to remove
phosphate, then contacted with powdered activated carbon (PAC) in one or
two stages, settled, and finally filtered through a coal-sand bed. Regen-
eration of the carbon was also tested. The filtration generally reduced
suspended solids (effluents 1 to 3 mg/%) and turbidities (effluents 1 to 5
JTU) by a factor of 2 to 3 and usually effected some reduction of total
organic carbon (TOC), chemical oxygen demand (COD), and biological oxygen
demand (BOD). Removal increased with increased carbon doses. Typically,
COD of the effluent was about 10 mg/% when about 350 mg/% of PAC was used
and feed COD was about 35 to 75 mg/%.

A somewhat similar 2-stage countercurrent scheme was tested at up
to 110 m3/d (20 gpm) in Tucson, Arizona,9 the main difference being absence
of phosphate removal in a separate step, though alum was added to aid
solids-liquid separation. Effluents were typically well below 10 mg/%
in TOC, and the final filtration step did not seem to improve product

substantially over the second carbon step, except that turbidities of



filtered effluent were substantially lower. Reduction of TOC was from
807% at 100 mg/% PAC to 90% for 250.

Tests were carried out in Albany, N. Y., at ca. 380 m3/d (100,000
gpd) levellO on municipal sanitary sewage, sometimes combined with storm
drainage. After treatment with powdered carbon in a pipe reactor, solids-
liquid separation was by a tube settler,11 followed in some cases by a
tri-media filter. The effluent contained on the average 17 mg/% BOD
with a turbidity of 0.6 Jackson turbity units (JTU).

Numerous other studies have indicated that filtration improves
removal of impurities. 1In tests of physical-chemical treatment, includ-
ing lime addition, at Washington, D. C.,12 the average suspended solids
obtained over a year and a half operation was reduced from about 20 mg/%
in the clarified effluent to about 5 mg/%2 by dual-media filtration; corres-
ponding reduction for phosphorus (as P) was from 0.3 to 0.2 mg/%. Even more
pronounced differences between clarified and filtered water were found
in alum-treated activated sludge effluent at the same station.13 Obser-
vations were similar with alum-treated, trickling-filter effluent in
Richardson, Texas.14 Filtration steps in treatment of waste-water in
Contra Costa County, California, also improved acceptability of the
effluent for industrial reuse.

The filtrations utilized for solids-liquids separations in the
references cited so far have operated with the flow of the solution being
filtered only in the direction perpendicular to the filtering surface.

The filters attain typically extremely high rates at low pressure drops
by arranging a coarse filter over a somewhat finer layer or layers, the
overall looseness of the system being indicated by the appreciable
turbidities and suspended solids in the filtrates. Material removed
accumulates in the filter and is removed periodically by backwashing.

16,17,18 which has been called "cross-flow

An alternative mode,
filtration,18 1s analogous to that used in hyperfiltration (reverse
osmbsis). The solution is pumped parallel to the filtering surface
(or relative movement of solution and surface is attained in some other
way; for example, by mounting the filter on a rotor, in a variation

19,20

referred to as "axial filtration" Y. The circulation will tend to

slow the thickeniﬁg of flux-limiting filter cake, and one ends up with

6



the bulk of the water purified by passage through the filter, and a
relatively small volume containing the concentrated removed substances.
While the approach does not obviate the necessity of periodic backwashes
or other regeneration procedures, it allows use of a relatively tight
filtering surface or filter cake, efficient in removal, and attainment
of higher filtering areas per unit volume than in many standard config-
urations, to balance against lower production rates per square foot and
energy required for pumping.

There appears to have been little done that would allow evaluation of
cross—-flow in application to sewage treatment. Perhaps the closest work
involved cell-mounted commercial ultrafiltration membranes in bench-scale
operation for dewatering powdered carbon slurries.21 This report describes
exploratory investigations of the use of cross—flow filtration with tubular
filter elements to primary and secondary effluents treated with hydrolyz-
able salts and/or powdered activated carbon. The study started in 1970

and has continued intermittently up to Spring 1975.



EQUIPMENT AND EXPERIMENTAL METHODS

CROSS-FLOW FILTRATION EQUIPMENT

The essential feature of the approach is a configuration allowing
filtration under conditions of relative movement of the fluid being
filtered and the filtering surface. 1In the work reported here, this was
accomplished by pumping the solution through the inside of a tubular
filter, or through the annulus between the outside of a tubular filter
and outer pressure jacket.

The bulk of the study was carried out in a unit located at the Oak
Ridge East Municipal Sewage Plant. The installation has been modified
and amplified from time to time. The main elements are shown schematic-
ally in Fig. 1,

The units for addition of hydrolyzable salts and acid and base
for the desired pH cycle are housed in a 2.3 x 3.7 m (7 1/2' x 12')
van. The effluent from primary or secondary treatment is pumped
into Tank I when called for by level controls, and Fe(II), Fe(IIIl), or
A1(III) salts plus acid to the appropriate pH are metered in. In report-
ing results, mg/% of Fe(III) or A1(III) refer to the amount added to in-
coming primary effluent, rather than the amount in the circulating solu-
tion being filtered, in which the content will increase as filtrate is
removed. Powdered activated carbon can be added in addition or alter-
natively. Air sparging removes C02, oxidizes Fe (II) to Fe(III),
and helps mixing. This solution moves to Tank II on call, and base is
added to bring it to the operating pH. Air is passed through to complete
oxidation to Fe(III).

Level controls in the feed tank III, located, along with the rest of
the system, in a 2.4 by 18.3 m (8' x 60') trailer, activate the transfer

of tank II solution into it. From the feed tank, the solution is pumped



w
& & x acio| [Base
x g <
= n s

=100

'y <o A

= 400 £ | g 350 ¢
TANK TANK

T e o
, T _ i

FCV, Flow Control Valve
GOULDS PUMP

1

! FCV B |

= |

O

- UZ l
= =0 &
o2 O E : o

e ) E‘uo_, o o '

ad <J(U7 5 g |
w = o b
30 &8 : :

i W : : \

w £ z " 2 ] :¥ l
> [%2] » °
w g ° °

-5 FILTRATE FILTRATE 3 ) 4 |

PCV ®| 400 A TANK '

4 COOLING |

5 4 colL l

|

|

PVC, Pressure Control Valve W/40 HP MOTOR (30 kw)

~ 1100 2pm AT 8.6 bars
. _ _ ~300gpm AT!25psig |
TRAILER

Fig. 1. Schematic of cross-flow filtration test unit.

(pH and level controls, valves, instrumentation for flow measurement.
backwash equipment, and second-stage cross—flow loop not shown)



through the filter test sections, pressure being maintained by passage
through a let-down valve before return to the feed tank. The filtrate is
only a small fraction of the solution passing through the test section and
consequently all parts of the test sections see essentially identical
solutions at a given time. Filtrate can be discarded, recycled to the
feed tank, or transferred to the feed tank of a second loop for tests of
second-stage operation. A D/P cell, connected with a Foxboro recorder,
monitors the pressure drop across each test section, and allows determin-
ation of the circulation velocity.

Two cross—flow loops are located in the trailer; one has provision
for two test sections in parallel, and is equipped with a 1135 liters/
minute (&/min) (300 gallons (U.S.)/minute (gpm)) at 862,000 Newtons/square
meter (N/mz) (125 pounds per square inch, measured by gauge (psi)) Goulds
centrifugal circulation pump; the other has provision for 5 parallel test
sections and is equipped with a 950 2/min (250 gpm) at 862,000 N/m2 (125
psi) Goulds pump. Originally the pumps were used with packed seals, but
rapid wear, particularly in runs with powdered carbon, led us to substi-
tute mechanical seals. Metal cooling coils in the feed tanks remove heat

generated in circulation of the solution.

Test Sections

Several different types of test sections have been used. Figure 2
is a picture of a typical unit not completely assembled. A 2.54 cm (1')